
Hexavalent Chromium Removal
Using Anion Exchange and
Reduction With Coagulation
and Filtration

Subject Area:
High-Quality Water

Tailored Collaboration





Hexavalent Chromium Removal 
Using Anion Exchange and 
Reduction With Coagulation 
and Filtration

©2007 AwwaRF and City of Glendale Water and Power. All Rights Reserved.



About the Awwa Research Foundation

The Awwa Research Foundation (AwwaRF) is a member-supported, international, nonprofit organization 
that sponsors research to enable water utilities, public health agencies, and other professionals to provide 
safe and affordable drinking water to consumers.

The Foundation’s mission is to advance the science of water to improve the quality of life. To achieve 
[...]
A/
$( t

s
o

C 
d

e
zil

a
u

n
n

A

Capital Annual O&M

©2007 AwwaRF and City of Glendale Water and Power. All Rights Reserved.



 

55

 

Strong-Base Anion Exchange

 

Treatment Process Description

 

In the Phase II cost estimate, Siemens/R&H provided a quotation for an SBA system.
However, after obtaining experience with an installation in Colby, Kansas, Siemens no longer
offers regenerable SBA for Cr(VI) removal (Peschman, 2006). During the Kansas testing,
Siemens encountered difficulty in regenerating the resin to full capacity after approximately 12 to
15 regenerations. Consequently, Siemens now markets only the WBA system and a single-pass
SBA system.

In contrast to Siemens’ strategy, BasinWater provided a quotation for a regenerable SBA
system with brine treatment. No previous estimate had been provided by BasinWater in the Phase
II Pilot Study. The BasinWater system uses multiple beds in parallel for treatment, which enables
regeneration of some beds while others are in service. For a 500 gpm system, seven beds (3-ft.
diameter with 25 cf of resin) would treat the water at a given time and 3 would be in various stages
of regeneration (brine regeneration and rinsing). In a 1,000 gpm system, 13 beds would be online
and 3 would be in regeneration during a typical operation. The BasinWater system uses a Type I
SBA resin from ResinTech (SBG1). A general process flow schematic illustrating the different
components of a SBA system, including brine regeneration and treatment, is shown in Figure 6.4.
Note that a process flow schematic specific to the BasinWater system was not available.

 

Figure 6.4 General process flow schematic of an SBA system

BAG
FILTERS

BF-1

BF-2 SBA-1
(LEAD)

SBA-2
(LAG)

IX EFFLUENT
EXISTING 
AERATION 
SYSTEM

IX INFLUENT

TRAIN NO. 2 NOT 
SHOWN FOR CLARITY

SBA TRAIN 
NO. 1

FROM TRAIN 
NO. 2

TO SBA TRAIN 
NO. 1 & 2

IX REGEN

BRINE
HOLDING TANK

BRINE
SATURATOR

IX RECIRCULATION TANK IX WASTE TANK

E
T

S
A

W 
XI

NOTES:

1. SECOND WELL ONLY USED FOR 1,000-gpm 
SCENARIO.

2. WBA PIPING CONFIGURATION SHOWN AS 
REPRESENTATIVE/ CONCEPTUAL ONLY. 

EXTRACTION 
WELLS

TO SEWER

BAG
FILTERS

BF-1

BF-2 SBA-1
(LEAD)

SBA-2
(LAG)

IX EFFLUENT
EXISTING 
AERATION 
SYSTEM

IX INFLUENT

TRAIN NO. 2 NOT 
SHOWN FOR CLARITY

SBA TRAIN 
NO. 1

FROM TRAIN 
NO. 2

TO SBA TRAIN 
NO. 1 & 2

IX REGEN

BRINE
HOLDING TANK

BRINE
SATURATOR

IX RECIRCULATION TANK IX WASTE TANK

E
T

S
A

W 
XI

NOTES:

1. SECOND WELL ONLY USED FOR 1,000-gpm 
SCENARIO.

2. WBA PIPING CONFIGURATION SHOWN AS 
REPRESENTATIVE/ CONCEPTUAL ONLY. 

EXTRACTION 
WELLS

TO SEWER

©2007 AwwaRF and City of Glendale Water and Power. All Rights Reserved.



 

56

An important point about BasinWater’s SBA system is their contention that the regenera-
tion process is much more efficient than typical SBA systems. As a result, the amount of salt
BasinWater purports to use will be much lower (59 lb/AF water treated) than other brine regener-
ation applications (such as Calgon’s ISEP process for perchlorate, which uses about 1,600 to
2,400 lb/AF). Partial data were provided for a BasinWater chromate removal system in Stockton,
California; however, no proof of effective regeneration after 12 to 15 cycles was provided.

The BasinWater system also contains a brine processing unit to process the spent brine,
thus rendering it non-hazardous. In this system, Cr(VI) is reduced using ferrous salt and precipi-
tated. Based on Phase II testing, the precipitated solid waste component will be hazardous by
California WET standards due to chromium concentrations. Additional details on the brine
processing unit have not been provided by BasinWater.

 

Capital Cost Development

 

Capital cost estimates provided by BasinWater include a treatment module (mobile
container), 6,500-gallon salt storage (saturator) tank, two 6,500-gallon brine wastewater storage
tanks, and a brine processing unit. BasinWater provided several options for their system,
including purchase, a take-or-pay option with a 10-year service agreement, and a monthly standby
with a water service agreement. For purposes of cost comparison, the purchase option was consid-
ered in this evaluation. Other one-time capital costs are shown by division in Appendix B.

 

Operation and Maintenance Cost Development

 

Operating costs for the SBA system were provided by BasinWater and adjusted as appro-
priate. Estimates included the following:

• Salt usage, estimated at 59 lb per acre-foot of water treated at a cost of $100/ton
for salt

• Non-hazardous backwash water disposal, at $3.22 per 1,000 gallons
• Non-hazardous brine disposal, including trucking costs and discharge fees to Hyperion

for a total cost of $0.15/gallon
• Solid hazardous waste disposal at a rate of $445/ton
• Bag filter replacement costs, assuming monthly filter replacement
• Effluent booster pump energy costs
• Labor costs for 0.5 FTE (note: more operator attention will be required compared to

WBA due to brine treatment)

Residuals disposal cost estimates dominated the O&M costs due to the need for trucking
non-hazardous (treated) brine to a sewer connection leading to the Los Angeles Hyperion Waste-
water Treatment Plant. This step is required since the Los Angeles-Glendale Water Reclamation
Plant will not accept brine. The potential for brine recycle has not been offered by BasinWater and
may offer the potential for reduced spent brine volumes, as indicated by the Phase II Pilot-Scale
Study in which SBA resin could be effectively regenerated using a saturated brine solution recy-
cled up to 7 times. The volume of non-hazardous brine includes regenerant and slow rinse liquid
waste. Other sources of residuals waste include fast rinse and backwash liquid waste, which will

©2007 AwwaRF and City of Glendale Water and Power. All Rights Reserved.



 

57

be sent to the sewer as non-hazardous liquid waste, and solid hazardous waste from brine
processing.

 

Estimated Cost Range

 

Based on vendor-provided cost estimates and an independent analysis of costs, cost esti-
mates were prepared for SBA treatment. Figure 6.5 shows the total capital and annual O&M cost
estimates for 500 and 1,000 gpm systems. Figure 6.6 displays the annualized costs for SBA
systems in dollars per acre-foot of water treated. As shown in Figure 6.6, the O&M and capital
costs are similar on an annualized basis.

Several variables associated with the SBA technology are unknowns with the potential to
significantly impact SBA treatment process feasibility, including:

• BasinWater has not released data proving the capabilities of the brine processing unit
for rendering the liquid component of the brine non-hazardous. Limited research has
demonstrated this brine treatment approach, and it is uncertain if the capital (e.g.,
dewatering equipment) and O&M (e.g., increased labor necessary to manage spent
brine treatment and sludge disposal, estimated here to be an extra 0.5 FTE) estimates
provided by BasinWater are accurate. Consequently, the residuals cost estimates for
the brine treatment systems may not reflect all of the anticipated costs associated with
this approach. At this time, however, these costs reflect information provided by
BasinWater.

• The amount of salt required for BasinWater SBA regeneration is very low compared to
regenerable SBA processes for perchlorate. If larger quantities are required than those

 

Figure 6.5 Capital cost estimates of the SBA treatment system

$0

$500,000

$1,000,000

$1,500,000

$2,000,000

$2,500,000

$3,000,000

$3,500,000

$4,000,000

500 gpm - SBA 1000 gpm - SBA

Design Capacity & Technology 

)
$( t

s
o

C

Capital Annual O&M

©2007 AwwaRF and City of Glendale Water and Power. All Rights Reserved.



 

58

estimated by BasinWater, the brine processing unit may be undersized and quantity of
waste underestimated.

• Disposal of brine to a connection leading to the Hyperion sewer is not certain in the
future. If disposal of brine to the Hyperion sewer system is not allowed at some point
in the future, SBA treatment would not be feasible and/or cost-effective for Glendale.
Installing SBA treatment at a Glendale facility would entail a high degree of risk.

• No data have been provided by BasinWater assuaging the concern that SBA resins
may not be regenerable beyond 12 to 15 regenerations (as observed by Siemens).

 

Reduction/Coagulation/Filtration

 

Treatment Process Description

 

Reduction of Cr(VI) to Cr(III) with ferrous sulfate, subsequent coagulation with ferric
iron, and then filtration was demonstrated to successfully remove Cr(VI) during pilot testing. The
RCF pilot unit consisted of a reduction tank, aeration chamber, and dual-media granular filters. In
addition, chemical feed points included those for pH control before the reduction tank and aera-
tion columns, ferrous sulfate addition before the reduction tank, and filter aid polymer addition
prior to the filters.

Since the RCF process had never been utilized to remove Cr(VI) from a potable drinking
water supply, the RCF technology costs were estimated using a range of sources including quotes
from vendors that could supply different unit processes. Figure 6.7 illustrates the RCF system
process flow diagram.

 

Figure 6.6 Annualized cost estimates of the SBA treatment system

$0

$100

$200

$300

$400

$500

$600

500 gpm - SBA 1000 gpm - SBA

)
F

A/
$( t

s
o

C 
d

e
zil

a
u

n
n

A

Capital Annual O&M

Design Capacity & Technology 

©2007 AwwaRF and City of Glendale Water and Power. All Rights Reserved.



 

59

 

Pilot Testing Results

 

Pilot testing efforts identified optimal operating conditions for the RCF process. At
ambient pH conditions and an Fe(II):Cr(VI) mass ratio of 25:1, the system continuously removed
chromium [both Cr(VI) and Cr(III)] to below detectable levels for 48 hours before filter head loss
and turbidity goals were exceeded. The pilot system was backwashed with air scouring and bed
fluidization. The bed expansion rate was controlled at 20 to 30%, and the entire backwash proce-
dure was complete within 10 to 12 minutes.

Waste minimization and disposal options for the chromium-containing backwash water
solids were also investigated during pilot testing. It was determined that the backwash solids
could be rapidly settled with low doses (0.2 to 1.0 mg/L) of high molecular weight polymer. The
resultant settled backwash water may be suitable for recycle to the head of the system, while the
settled backwash solids would be dewatered. Liquid waste from the dewatering process would be
classified as non-hazardous and sent to the sewer. Dewatered solids would be classified and
disposed of as hazardous solid waste.

 

Capital Cost Development

 

Capital costs for the RCF process include the chemical feed systems, reduction tank, aera-
tion chamber, filters, backwash pumping, settler for backwash solids, and waste handling treat-
ment equipment. Since the pilot testing identified ambient pH conditions as optimal, pH

 

Figure 6.7 Process flow schematic of the RCF system

EXTRACTION 
WELLS

DUAL MEDIA FILTER

FROM PRODUCT WATER

IX INFLUENT STATIC MIXER

TO GWTP

FERROUS SULFATE 
STORAGE & 

HANDLING SYSTEM

TO GWTP

PRODUCT 
WATER TO 
BACKWASH 

WATER 
STORAGE 

TANK

RECYCLED BACKWASH 
WATER

REDUCTION TANK 
W/ MIXER

AERATION 
CHAMBER

BOOSTER PUMPS

RECYCLED BACKWASH 
WATER

BACKWASH
WATER 

STOR TANK

GRAVITY 
SLUDGE 

THICKENER
RECYCLE PUMPS

POLYMER 
STORAGE & 

HANDLING SYSTEM

BACKWASH PUMP

BACKWASH HOLDING 
TANK

BELT FILTER PRESS

SOLIDS 
TO DISPOSAL

FILTRATE
TO 

SANITARY
SEWER

EXTRACTION 
WELLS

DUAL MEDIA FILTER

FROM PRODUCT WATER

IX INFLUENT STATIC MIXER

TO GWTP

FERROUS SULFATE 
STORAGE & 

HANDLING SYSTEM

TO GWTP

PRODUCT 
WATER TO 
BACKWASH 

WATER 
STORAGE 

TANK

RECYCLED BACKWASH 
WATER

REDUCTION TANK 
W/ MIXER

AERATION 
CHAMBER

BOOSTER PUMPS

RECYCLED BACKWASH 
WATER

BACKWASH
WATER 

STOR TANK

GRAVITY 
SLUDGE 

THICKENER
RECYCLE PUMPS

POLYMER 
STORAGE & 

HANDLING SYSTEM

BACKWASH PUMP

BACKWASH HOLDING 
TANK

BELT FILTER PRESS

SOLIDS 
TO DISPOSAL

FILTRATE
TO 

SANITARY
SEWER

©2007 AwwaRF and City of Glendale Water and Power. All Rights Reserved.



 

60

adjustment equipment has not been included in this estimate. One-time capital costs included the
following:

• Reduction tank with mixers (30,000-gallon)
• Aeration chamber (10,000-gallon, with coarse air diffusers, and air compressor)
• Dual media filter (5-cell)
• Ferrous sulfate feed system, including chemical storage and pumps
• Polymer addition feed system
• Backwash water storage tank (30,000-gallon)
• Backwash water (post-backwash) holding tank with mixer (20,000-gallon)
• Gravity settler
• Belt filter press (1-meter)
• Booster pumps

The capital costs estimated for the RCF system are higher than the other technologies
evaluated, primarily due to the cost of filters and backwash waste handling and treatment equip-
ment required to dewater the backwash solids. As a potential alternative to granular media filters,
microfiltration might offer cost savings. Alternate filtration strategies could be evaluated in the
demonstration-scale preliminary design phase.

 

Operation and Maintenance Cost Development

 

Operational costs for the RCF process included the following:

• Ferrous sulfate costs, estimated at $0.60/gallon (5% Fe) based on a usage rate mass
ratio of 25:1 Fe:Cr (2.5 mg/L as Fe for 100 

 

μ

 

g/L Cr)
• Non-hazardous backwash water disposal, at $3.22 per 1,000 gallons
• Solid hazardous waste disposal at a rate of $445/ton
• Filter media replacement, assuming 10% media loss per year
• Effluent booster pump energy costs
• Labor costs for 0.5 FTE

Residuals streams produced by the RCF process include dewatering liquids classified as
non-hazardous waste and sent to the sewer, as well as dewatered chromium-containing coagula-
tion solids disposed of as hazardous solid waste. Residuals stream volumes were estimated based
on full-scale operational conditions including 24-hour filter run times with a 15-minute backwash
duration at 15 gpm/ft

 

2

 

. These conditions resulted in a backwash water volume of 4% of the treated
flow. A number of assumptions were then needed to calculate liquid and solid residuals compo-
nents. The RCF residuals disposal cost estimates rely heavily on the operational assumptions for
the process, including backwash duration and quantity, settled backwash water sludge volume,
and dewatering efficiency. These operational assumptions dictate the total volumes of dewatering
liquids classified as non-hazardous that are sent to the sewer, as well as dewatered chromium-
containing coagulation solids disposed of as hazardous solid waste. With no available full-scale
operational history for the RCF process, these assumptions were limited to industry experience
and such texts as 

 

Water Quality and Treatment

 

 citing coagulation practice (Cornwell, 1999).

©2007 AwwaRF and City of Glendale Water and Power. All Rights Reserved.



 

61

Of the backwash water, 0.58% was assumed to be settled sludge (based on calculations of
ferrous doses), and the remaining 99.42% of the backwash water was assumed to be recycled to
the head of the plant. Settled sludge was assumed to have 3% solids, and the filter press was
assumed to have 80% dewatering efficiency (Cornwell, 1999). These assumptions led to an esti-
mate of 28,000 gallons per day of non-hazardous sludge decant water sent to the sewer for a
500 gpm system – a small cost component. Solid residuals, on the other hand, were a significant
cost at $445/ton and an estimated 20 tons produced per year.

 

Estimated Cost Range

 

Based on vendor-provided cost estimates of unit processes and an independent analysis,
cost estimates were developed for the RCF treatment process for 500 and 1,000 gpm flows.
Figure 6.8 shows total capital and annual O&M cost estimates for the two different size systems.
Figure 6.9 displays the annualized costs for RCF systems in dollars per acre-foot of water treated.